

TEST REPORT

Cert. Number:

UR3-00480-01-21

Page 1 of 1



Universal Laboratories (Bahrain) WLL

Gate No: 1006, Villa No.2 Road 3221, Mahooz-332

Tel: +973 17720117 Fax: +973 17162830

E-mail: bahrain@universallab.co

CALIBRATION & TESTING
LABORATORIES

WORK ORDER NO.	:	00480 / 21
Client	:	ALBADEHA FOR METAL WORKS
Address	:	Jabal Amman – 1 st Circle – Opposite to Bank of Jordan
Date Received	:	02 June 2021
Certificate issued on	:	08 June 2021
PROJECT	:	GENERAL PURPOSES
SAMPLE DESCRIPTION	:	uPVC DOOR
MANUFACTURER	:	ALBADEHA FOR METAL WORKS
STANDARD	:	ASTM D 4726
COLOUR	:	WHITE
DATE OF TEST	:	02 June 2021

TEST DESCRIPTION	TEST METHOD	REQUIREMENT	RESULTS	REMARKS	
APPEARANCE	ASTM D 4726	The external surface of the uPVC door are smooth, clean, and free from surface defects.	No visual defects was observed	SATISFACTORY	
DIMENSIONAL STABILITY	ASTM D 4726	The ability to retain size and shape over a product service life.	No visual defects such as warping, bowing and other changes may occur when they are excessively heated by the sun.	SATISFACTORY	
WEATHERING	ASTM D 4726	The ability to retain impact strength, colour, and other physical properties over a period of time despite exposure to the elements such as ultraviolet (UV) rays, extreme temperature, wind, and rain.	All the surface of solid uPVC door are uniform smooth finish and free from crack. Passing joints perfectly finished to insuring that no gaps are visible.	SATISFACTORY	
COLOR – DIFFERENCE	ASTM D 4726	White	No evidence of changing colour	SATISFACTORY	
DIMENSION					
Width	(mm)	Height	(mm)	Thickness	(mm)
1005		2200		3	

Seal: _____

Verified by: _____
Testing LaboratoryApproved by: _____
Testing Lab. Manager

Copyright of this document is owned by the issuing Laboratory and may not be reproduced other than in full, except with the prior written approval of the issuing laboratory.

Results only related to the sample tested.

Reports without the signature and the seal of the issuing laboratory are not valid.

This report complies with the requirements of ISO 17025

TEST REPORT

Cert. Number:

UR3-00480-02-21

Page 1 of 1



Universal Laboratories (Bahrain) WLL

Gate No: 1006, Villa No.2 Road 3221, Mahooz-332

Tel: +973 17720117 Fax: +973 17162830

E-mail: bahrain@universallab.co

CALIBRATION & TESTING
LABORATORIES

WORK ORDER NO.	:	00480 / 21
Client	:	ALBADEHA FOR METAL WORKS
Address	:	Jabal Amman – 1 st Circle – Opposite to Bank of Jordan
Date Received	:	02 June 2021
Certificate issued on	:	08 June 2021
PROJECT	:	GENERAL PURPOSES
SAMPLE DESCRIPTION	:	uPVC WINDOW
MANUFACTURER	:	ALBADEHA FOR METAL WORKS
STANDARD	:	ASTM D 4726
COLOUR	:	WHITE
DATE OF TEST	:	08 June 2021

TEST DESCRIPTION	TEST METHOD	REQUIREMENT	RESULTS	REMARKS	
APPEARANCE	ASTM D 4726	The external surface of the uPVC window are smooth, clean, and free from surface defects.	No visual defects was observed	SATISFACTORY	
DIMENSIONAL STABILITY	ASTM D 4726	The ability to retain size and shape over a product service life.	No visual defects such as warping, bowing and other changes may occur when they are excessively heated by the sun.	SATISFACTORY	
WEATHERING	ASTM D 4726	The ability to retain impact strength, colour, and other physical properties over a period of time despite exposure to the elements such as ultraviolet (UV) rays, extreme temperature, wind, and rain.	All the surface of solid uPVC window are uniform smooth finish and free from crack. Passing joints perfectly finished to insuring that no gaps are visible.	SATISFACTORY	
COLOR – DIFFERENCE	ASTM D 4726	White	No evidence of changing colour	SATISFACTORY	
DIMENSION					
Width	(mm)	Height	(mm)	Thickness	(mm)
640		830		3	

Seal: _____

Verified by: _____
Testing LaboratoryApproved by: _____
Testing Lab. Manager

Copyright of this document is owned by the issuing Laboratory and may not be reproduced other than in full, except with the prior written approval of the issuing laboratory.

Results only related to the sample tested.

Reports without the signature and the seal of the issuing laboratory are not valid.

This report complies with the requirements of ISO 17025